12.4pr. 2006 13:09 CARRARO SERVICE ++39+49-9219160 Nr. ddal P

JULY '96

28.28M CARRARD AXLE REF. 134170
For "CASE"
Spare Parts List



12.4pr. 2006 13:10 CARRARO SERVICE ++39+49-9219160 Ne dda? P2

28.2 0 AXLE REF.
Far "GASE"
SPARE PARTS LIST
INDEX QF PAGES

1.1 Axie housing

2.2 Bevel gear/ pinion set
3.0  Differential

4.2  Differentia lock systsm
5.2  Drakes

6.1  Brake control

7.1 Wheel hubs and epicyclic reduction gears



12.4pr. 2006 13:10 CARRARO SERVICE ++39+49-9219160 Ne dda? P 3

28.28M CARRARO AXLE ref.134170
Axle housing 1.1

MOD. N° 5758
Pos. Ref. Oy Degcription Pos. Ref. O.ly Description
1 126280 2 Ol plug
2 028562 & 0.ring
3 132618 1 Brake cylinder L.H.
4 134168 1 Central housing
5 132617 1 Brake cylinder R H.
6 182877 2 Flangs
7 130632 1 Protection cover
g 104988 1 Breather M10x1
9 121618 1 Extension for braathar
10 021186 22 Bolt M14x140
11 134168 1 Axle housing,RH side
12 DM314 4 Bolt M12x130
13 133884 1 Pipe
14 028158 2 0.ring
15 132832 1 Axla housing,LH side
16 023827 4 Rivat D 3.2
17 128147 1 Plate
18 134347 1 Thermostata



12.4pr. 2006 13:10

CARRARO SERVICE ++39+49-9219160

28.28M CARRARQ AXLE ref. 134170

Bavel gear/Pinlon sat

Nr. 4437

P.

2.2

4

MOD. N° 5629

Pos. Rel. Q. Dagcription Pos, Rel. Oy bescription

1 D06BO74 1 Bevel gear/Pinion set 2=15/35

2 1Man7 1 Lockwasher

3 118054 1 Ring nut M40x1,5

4 126829 7 Collapsible spacer

5 126369 1 Collapsible spacer

& 134186 - Shim 2.50 mm

& 134187 Shim 2.60 mm

6 134188 Shim 2.70 mm

B 134189 Shim 2.80 mm

6 134190 5him 2.90 mm

6 1319 Shim 3.00 mm

6 134192 Shim 3.10 mm

6 134193 Shim 3.20 mm

6 134194 Shim 3,30 mm

6 134196 - Shim 3.40 mm

7 027395 1 Baaring

B 129929 1 Cover

9 027350 Bearing

10 028212 1 0.ring

11 134363 1 Oil seal 35x52x16



12.4pr. 2006 13:71

CARRARO SERVICE ++39+49-9219160

28.28M CARRARD AXLE ref.134170
Diffarential

Nr. 4437 P.

3.0
Updated det. '85

Pos. Rel. Oy Description Paz. Ref. 0Ol Description
A hra o Thrust washer
2 DBBY4Y 1 Diffarantial kit
3 183036 2 Thrust washar
4 1332 1 Differantial housing
5 128561 10 Bolt M12x1,75x80 (Self locking)
6 027367 2 Bearlng
7 125448 2 Ring nut
§ 128440 2 Screw MBx10 (Salf locking)
8 124118 2 Locking plata
10 116896 4 Pin
11 116808 4 Spring
12 131582 1 &loave
13 025077 1 Lock rlng
14 133035 2 Shaft
16 117668 1 Pin D12x40
16 131747 2 Bush 36x40x35

)



12.4pr. 2006 13:71

28.28M CARRARO AXLE ref.134170
Differential lock 3ystem

CARRARO SERVICE ++39+49-9219160

Nr. 4437

P.

4.2

b

21
20

11
MOD.N" 5856
Pos. Ret. Q.ty Description Pos. HRel. Q.ly Dercriptlon
1 120018 1 Support
2 028667 2 Q.ring
3 D2ates 1 Snap ring D.14
4 120043 1 Spacer washer
6 13011 1 Fork
6 024776 1 Snap ring 20x1.75
7 129032 1 Bush
B 125756 2 Spring
9 120040 1 Shaft
10 126143 1 Cylinder support
11 020793 2 Bolt M8x30
12 129046 1 Pin
13 129049 1 Control laver
14 024441 A Fin DEx26
15 025176 1 Oil seal
16 129046 1 Cam
17 118067 1 Spring
18 024462 1 Pin DBx20
19 129031 1 Cover
20 020805 2 Screw MEx70
21 134349 Support



12.4pr. 2006 13:71

CARRARO SERVICE ++39+49-9219160

28.28M CARRARO AXLE Ref, 134170

Brakes

MOD. N. 5971-6088-6007-6130 % 0=7
Pos.  Ral, Qiy Description Pos,  Rel Oty Description
1 136132 4 Brake disc
2 136644 2 Reaction plate
3 136645 2 Reaction plate
4 021313 18 Screw socket M8x1,25
5 132609 2 Flange
g 132608 2 Flanga
7 137245 1 Kit self adjust
8 021372 2 Screw MBx18
9 126292 ] Washer 0.8,2x17,5x2
10 020787 6 Screw M8x35
1 135784 ] Spring
12 133756 2 0.ring
13 19417 2 Brake plston
14 133787 2 Ouring
15 024378 B Split pin Dox14
18 136648 2 Raaction plate
17 132600 2 Slaava
18 133061 2 Half-ghaft
19 021377 ] Scraw Mex35
20 134043 B Cavar spring
21 136783 6  Spring
22 134174 2 Shim
23 134346 2 Halix RH
24 134348 1 Helix LH
25 066690 2 Kit self-adjust (one side)



12.Apr. 2006 13:12 CARRARO SERVICE ++39+49-9219160 Nr. 4437 P.

28.28M CARRARD AXLE ref.134170

Brake control

5.1

MOD. N 5600
Poz. Rel. Oy Decctiption Poz. Rel. 0.y Deseription
1 127020 6 Bolt socket M8x20 (Self locking)
2 132622 2 Washer
3 153, 2 Lever
4 133680 1 Spring R.H.
4 133681 Spring L.H.
- & 133682 2 Shaft
024462 2 Pln D6x20
7 oyerne 2 Breather
8 133652 2 Spring
8 132604 2 Cam
10 132896 2 Switch
11 028265 4 Ball D.1/4*
12 028120 2 0.ring
13 132648 1 Brackat R.H.
13 132649 1 Brackst L.H.
14 133984 2 Spacer
15 022166 - Nut M8x1
16 138128 - Thicknese mm 0.5

8



12.Apr. 2006 13:12

28.28M CARRAR(Q AXLE ref.134170
Wheel hubg and epycliclic reduction pears

CARRARO SERVICE ++39+49-9219160

Nr. 4437

P.

11

2o,

18
24
19

~_

MOD. N5634
Pas. Rel. Dy Deseription Pos. Rel. Oty Description
1 D6RO54 2 Whesl hub assy
2 16857 20 Stud
3 28578 2 Q.ting
4 125186 2 Crown gear
5 066066 2 Planatary carrier asay
6 125280 2 Oil plug
7 020400 4 Bolt Count. MBx20
8 119682 2 Thrust pin
9 028297 168  Needis bearing (by tens)
10 1287114 6 Planetary gear
11 126134 6 Thrust washer
12 134350 ¢ Pin
13 126220 6 Bott M10x1.25x50 (Self locking)
14 119906 16 Screw M14x1,5x85 (Self lock.)
15 126189 2?2 Contering bush D.24
15 126180 14 Cantaring bush D.20
16 126194 2 Wheel carrier
17 125233 2 Lockring
18 129010 2 Coupling
19 126380 72 Bush
20 025153 2 Qil seal 35x50x10
21 129009 2 Drive ghatt
22 041706 2 Cassette sagl
23 118370 4 Bearing
24 024876 7 Loukring D.30
25 12811 6 Thrust washer
26 132018 © Thritst washer

]





